
 
 

  

Situation Assessment Report 

Faecal Sludge and Septage Management 

 

Uttarakhand State  

April, 2019 



 

 
 

This is a Situation Assessment Report of Uttarakhand State with regards to Wastewater 

& Faecal Sludge Management based on qualitative assessment of five towns in the 

state representing the diverse conditions. It has state level and city level assessment 

with respect to wastewater and faecal sludge management. The findings of the study 

will be used for the preparation of contextualised training material for capacity 

building of concerned stakeholders like decision makers, engineers from para statals 

and ULBs, elected representatives, private sector etc. in Uttarakhand State. 
[...]
vacutugs are used to empty the septic tank and convey the septage to the normal 

vacuum truck. The vacuum truck transports the septage to treatment/disposal facility. 

 
FIGURE 65: REPRESENTATION OF VACUTUGS USED FOR DESLUDING OF DIFFICULT TO ACCESS SEPTIC TANKS 

8.2.3 Dewatering trucks 

In the hilly terrain, the desludging vehicles spends more time and money in conveying 

the septage from the household to the designated location for disposal (in ideal case 

a FSTP). During the study, it was observed that in ideal conditions, the truck will spend 

close to 140 min per cycle of desludging as shown in the figure below. The cycle of 

desludging includes, time required to empty the septic tank, transport the septage to 



 

 96 

the FSTP, decanting the septage at FSTP followed by pretreatment and returning to 

the next households for desluding. 

 

FIGURE 66: ECONOMICS OF DESLUDGING SEPTIC TANK IN HILLY TERRAIN 

Hence there is a need that in hilly region, where the population density is low, at least 

solid liquid separation is practiced. Solid liquid separation can be done on site using 

the dewatering truck i.e. a truck equipped with a dewatering machine. The solids 

which are captured will be stored in the truck whereas the liquid can be disposed in 

the septic tank again. Such trucks can cater to up to 10 households before needing 

emptying itself. Hence now the average time per cycle can be close to 70 min.  

 

FIGURE 67: ECONOMICS OF OPERATING THE DEWATERING TRUCK 

The dewatering trucks if operated well can capture solids from the septage efficiently, 

there by restoring the volume of septic tank reserved for solids. Moreover the arrested 

solids are the major contributor to the pollution (turbidity and organic solids) in the 

septage. The oxidation of these solids over a period of time reduces the dissolved 



 

 97 

oxygen level of the surface water body. The Figure 68 shows the quality of the liquid 

effluent post dewatering using a dewatering truck fitted with a belt press. 

 

FIGURE 68: PICTURE DEPICTING THE INFLUENT AND EFFLUENT OF A DEWATERING TRUCK 

A dewatering truck comes in different capacities. The capacities can be defined in 

two ways, (1) the capacity of the truck to hold the mass of dewatered solids before it 

needs to be emptied and (2) the capacity of the intake of septage by the truck (flow 

rate). The later defines the time required by the truck to process the septage from a 

septic tank. Dewatering trucks are used in countries such as Malaysia, US & Canada, 

Japan and China. The dewatering trucks can be fitted with any dewatering 

technology such as screw press, belt press, geo tube etc. Figure 69 shows one such 

dewatering truck. 



 

 98 

 

FIGURE 69: PICTURE OF A DEWATERING TRUCK FITTED WITH MECHANISED DEWATERING EQUIPMENT 

8.2.4 Co treatment 

Although septage is much more concentrated, co treatment with sewage at STP is 

possible. It is safe to co treatment, if pre-treated septage is dosed properly to the 

incoming sewage.  

The new built STP remains underutilized in initial years of its life. In this duration, co 

treatment of septage at STP can be practiced. With number of STPs proposed and 

under construction in the state of Uttarakhand, co treatment is a viable option for 

smaller ULBs where sewerage network will not be installed. The septage thus can be 

collected and transferred via transfer station or septage receiving station. Vigilant 

monitoring at the septage receiving station and STP is needed during co treatment in 

order to adjust the loading of the septage. The septage transfer station and receiving 

stations are widely used in European countries and US & Canda. 

1. Septage Receiving Station 

The function of a septage receiving station is to safely transfer the septage and pre-

treat the septage. A septage receiving station consists of following components; (1) 

dumping station, (2) screens, (3) grit removal, (4) equalisation tank, (5) odour control 

unit. Septage receiving station is installed at the existing or newly constructed STP. The 

main aim of having such station is to ensure that the STP does not face shock load in 

terms of BOD and COD. 

So
ur

ce
: w

w
w

.a
bc

o.
ca

 



 

 99 

 

FIGURE 70: ILLUSTRATION OF SEPTAGE RECEIVING STATION 

2. Mechanized Septage Receiving Station 

A mechanised septage receiving station is recommended in places where there are 

space constraints and multiple trucks will be decanted in a day. Mechanised 

receiving station is a state-of-the-art station which has all the components integrated 

into a same unit. Such stations are easy to install and are usually plug and play type. 

Additional features of washing of screenings and grit can be provided if required 

which allows safe handling of the solids removed from septage. 

US EPA Handbook on Technology Transfer: Septage Treatment & Disposal 



 

 100 

 

FIGURE 71: ILLUSTRATION OF MECHANIZED SEPTAGE RECEIVING STATION 

3. Septage Transfer Station 

Septage transfer station are constructed when hauling distances are uneconomical. 

The main function of the septage transfer station is to accumulate the septage from 

smaller vehicles, so that it can be transferred to treatment plant. This process optimises 

the conveyance and reduces the conveyance cost. Such septage transfer stations 

can be installed at the smaller ULBs and villages. 

8.2.5 Scientific land disposal 

The state of Uttarakhand is rich in forest. The land use map of the state shows, that 

considerable part of the land is designated as scrub land or wasteland in the hilly 

regions. In such situations, the patch of forest or the scrub land or wasteland can be 

used for scientific land disposal of septage.  



 

 101 

For scientific land disposal of septage, a site needs to be identified. The US EPA manual 

suggests the criteria as shown in the figure below. 

 
FIGURE 72: TYPICAL SEPTAGE APPLICATION SITE AS SUGGESTED IN US EPA MANUAL 

There are three ways of performing scientific land disposal; 

1. Surface application 

In this technique ridge and furrow irrigation method is used for surface application of 

septage. This can be performed in the forest land, scrub land or wasteland. The pine 

trees are robust and can withstand the septage. The septage will provide the 

necessary nutrients and improve the biomass production.  

In case of scrub land and wasteland, application of septage will improve the soil 

conditions thereby improving the ground cover. Improving the vegetation cover on 

these scrub lands will reduce the soil erosion and curtail the probability of landslides. 

 



 

 102 

 
FIGURE 73: RIDGE AND FURROW IRRIGATION METHOD FOR SEPTAGE APPLICATION 

2. Sub surface incorporation 

For performing sub surface incorporation of septage, special equipment is needed. 

This equipment is mounted on the tractor and behind the septage tank. The septage 

is fed to the dispenser. The dispenser is located between the circular plates. These 

plates, open on the upper layer of soil and close the ridge after the septage is applied. 

This type of application can be performed only on flat land. However, this is one of 

the safest way to apply septage to the land. 

 
FIGURE 74: EQUIPMENT REQUIRED FOR SUB SURFACE INCORPORATION (SOURCE: SOURCE: R. MAGUIRE, VIRGINIA TECH) 



 

 103 

3. Deep row entrenchment 

Deep row entrenchment (DRE) is done in places where the ground water table is low 

and the surface water bodies are not nearby. Entrenchment can be performed on 

sloped or plain land.  

Currently, DRE is widely practiced in state of Odisha in India and African countries. In 

case od Odisha, the ULBs are instructed to practice DRE wherever treatment facility is 

not available for septage. 

 
FIGURE 75: DEEP ROW ENTRENCHMENT BEING PRACTICED FOR SAFE DISPOSAL OF SEPTAGE (SOURCE: OWSSB, ODISHA) 

8.2.6 Faecal sludge and septage treatment  

Faecal sludge and septage treatment have four stages; (1) solid liquid separation, (2) 

stabilization, (3) dewatering / drying and (4) pathogen reduction. Stabilization is an 

optional process which is required in case of faecal sludge. Faecal sludge is fresh and 

undigested; hence solids require further stabilisation in order to reduce the COD and 

BOD. Following treatment chain is recommended based on the ground conditions 

observed during the study. 



 

 104 

 
FIGURE 76: POTENTIAL FAECAL SLUDGE AND SEPTAGE TREATMENT CHAIN IN HILLY AREAS 



 

 105 

It is recommended that in case of ULBs with more than average population density, 

should also practice treatment of liquid fraction of the septage. The liquid fraction of 

the septage has characteristics similar to that of wastewater and can be treated with 

any wastewater treatment systems such as DEWATS, SBR, MBBR, MBR etc. 

Geotubes / Geobags 

Geotubes are made from a specialised woven fabric made out of polypropylene 

material. The fabric has pores of fixed size. When the septage is pumped into the geo 

tube, the solids bigger than the size of the pores is retained inside and the liquid bleeds 

out of the tube. The free water leaves the geo tube immediately, however, the bound 

water takes seeps out of the tube over a period of day. Once the tube is filled and 

the seepage stops, the bags are cut open for sun drying of solids as shown in the 

picture below. 

 
FIGURE 77: PICTURES OF GEO TUBES AT VARIOUS STAGES 



 

 106 

The geotube cannot be reused for solid liquid separation and hence needs to be 

washed before repurposing or disposing. The fabric can later be used for protecting 

surface from soil erosion or slope stabilisation in land slide prone area. 

Settling Thickening Tanks 

The settling thickening tank has three sections, inlet section, sedimentation section, 

outlet section. The inlet section is designed in a way that, (1) no dead zones are 

created at the corners of the tank and (2) the velocity of the incoming septage is 

gradually reduced. A baffle wall helps to separate out the inlet section from the 

sedimentation section.  

 

FIGURE 78: SCHEMATIC REPRESENTATION OF SETTLING THICKENING TANK 

In the sedimentation section the velocity of the septage is reduced adequately so as 

to allow separation of oils-grease-fats and solids particles. The sedimentation section 

has a slope towards the inlet section where a small sump is created for fixing the 

sludge pump. This sump ensures that only thick compressed sludge is pumped out of 

the settling thickening tank. In normal working conditions, approximately 3 m3/d of 

thickened sludge needs to be pumped out of the settling thickening tank and sent to 

belt press for dewatering. 

The outlet section is separated from the sedimentation section using another baffle 

wall. The outlet pipe is an inverted elbow which facilitates removal of only top layer of 

the water. Settling thickening tank are widely being used in state of Odisha at septage 

treatment plants.  



 

 107 

Lime stabilization 

Lime stabilization involves the addition of either quicklime (CaO) or hydrated lime 

(Ca(OH)2), also known as calcium hydroxide or slaked lime, to the sludge. Both 

increase the pH of the sludge and quicklime also reacts with the water in the sludge 

to raise its temperature. To ensure pathogen inactivation, the lime must be evenly 

mixed through the sludge. Lime-stabilized biosolids can be added to soil, increasing 

the pH, and so are particularly beneficial for acidic soils.  

 
FIGURE 79: LIME STABILIZATION TECHNIQUES IN PHILLIPINES (LEFT) AND THE US (RIGHT) 

Lime can be applied to faecal sludge or septage prior to solids–liquid separation and 

dewatering, when the relatively high water content facilitates mixing. Adding lime to 

septage or faecal sludge at the start of the treatment process reduces odours but 

increases the volume of sludge to be dealt with at later in the treatment process. the 

use  of lime as a long-term response to sludge stabilization and pathogen reduction 

needs will only be viable if hydrated lime is available at an affordable price.  

Unplanted drying bed 

Unplanted drying beds are shallow filters with filter bed made out of combination of 

gravels and sand. The beds have under drain to collect the filtrate which is collected 

in filtrate sump by gravity. The free water in the sludge drains out of the filter bed and 

the bound water is removed from the sludge by evaporation. The design of the sludge 

drying bed is based on the evaporation rate which is determined by the average 

temperature and humidity. The operational cycle of unplanted sludge drying beds 

ranges into weeks depending upon the local conditions. The sludge drying beds have 



 

 108 

relatively higher CAPEX and since they are easy to operate have low OPEX. The 

biggest limitation of drying beds is their area requirement is quite high and if not 

operated properly the odour can be a nuisance. Unplanted drying beds are being 

used widely in India and outside India. In India, they are demonstrated at Devanhalli 

near Bangalore. 

  
FIGURE 80: REPRESENTATION OF UNPLANTED DRYING BEDS 

Planted drying beds 

Planted drying beds are similar to the unplanted drying beds having macrophyte such 

as cattail, typha etc. In this case the bound water is removed by evapotranspiration.  

The difference between the planted drying bed and unplanted drying bed is the way 

they are operated and stabilization of sludge. Unlike unplanted drying beds, the 

operational cycle of planted drying beds is in months. Each bed is used for months 

before it is made non-operational. Since the sludge stays in the beds for a long time, 

mineralisation of the sludge also occurs. The nutrients are taken up by the plants 

leaving behind mineralised solids. 



 

 109 

In most of the cases the planted drying beds are made dysfunctional, however there 

are cases where the filter media has been removed, washed and reinstalled. The 

application criteria, advantages and limitations are similar to unplanted drying beds.  

Planted drying beds have been implemented at Faecal Sludge Treatment Plant in 

Leh, Jammu & Kashmir.  

 
FIGURE 81: REPRESENTATION OF PLANTED DRYING BEDS 

Mechanical dewatering – Screw press 

A screw press consists of a rotating screw placed in a perforated cylinder. The sludge 

is loaded at one end and the dewatered solids is discharged at the other end. A screw 

press has two zones, first is the thickening zone where free water drains out and the 

next is dewatering zone. Here the sludge is it is compacted due to a diminishing 

distance between the screw and the cylinder, and the liquid that is squeezed out is 

removed through the pores in the cylinder.  



 

 110 

 
FIGURE 82: REPRESENTATION OF MECHANICAL DEWATERING UNIT- SCREW PRESS 

Although the screw press can operate for varying solid content, it is recommended to 

operate it at a consistent solid loading rate. This can be achieved by conditioning the 

sludge using polymer before it enters the screw press. This increases the CAPEX of the 

system as now it needs polymer making and dosing equipment. Although this increase 

in the cost is quite small, the operational expenditure increases as a good quality 

polymer can be quite expensive.  

Alternative to this is, to have a settling thickening tank, which thickens the sludge to 

adequate consistency. Typically a solid content up to 25% can be achieved using 

screw press. The dewatered solids now only contains mostly bound water which can 

only be removed using evaporation. 

Screw presses are quite widely used in STP to dewater sewage sludge. They have also 

been used in FSTP implemented at Wai, Maharashtra. Outside India, screw press has 

been used for dewatering septage in Malaysia and Philippines. 

Co-composting 

Composting uses aerobic decomposition to break down organic material under 

controlled conditions and produce stabilized products that do not smell. The activities 